
Si vous n’avez pas de trous dans le garde boue arrière, il faut 
les faire en suivant la fixation en alu sous la moto.

Assembling instructions

The paper instructions may be 
limited, scan the QR code to watch 
the tutorial video online.

AX1809
Rear rack

⼝

Rear rack do not have a « life warranty ». However, production 
default may happen and we cover it during the first year of use.

In case of premature breakage, please write to contact@
axpracing.com

Off-road riding involves significant stresses and risks of impact 
on the motorcycle and its components. AXP Racing products 
are designed to improve protection and durability; however, they 
cannot be considered a foolproof guarantee against damage. 
AXP Racing accepts no liability for damage resulting from use, 
impact, or misuse.

31 2

7

If you don’t have fixation holes in the rear fender, you need to 
drill them following the holes under the bike.

5 6

Suzuki DR-Z4S

Place the left arm under the plate and fix it using a TFHC 
6x30mm screw + M6 washer and bolt.

Placez le bras gauche sous le plateau et fixez le en utilisant 
une vis de 30mm + rondelle et écrou.

What’s in the box ?
1 PM01-05-043 - Plate
1 PM01-04-319 - Right arm
1 PM01-04-320 - Left arm
6 NE01-03-001 - M6 washers
6 NE01-04-003 - EM6F bolts
2 NE01-02-004 - TFHC 6x30mm screws
2 NE01-02-005 - TFHC 6x35mm screws
2 NE01-02-007 - TFHC 6x45mm screws
2 NE01-02-008 - TFHC 6x50mm screws
2 NE10-01-012 - Alloy spacers 16x6,5x20
2 NE10-01-013 - Alloy spacers 16x6,5x10
2 NE05-01-002 - Plastic spacers 8,2x16x5

Approximate time of assembly: 30 minutes.
4

Use a TFHC 6x35mm screw 
+ M6 washer and bolt at the 

rear.
Utilisez une vis de 35mm + 
rondelle et écrou à l’arrière.

Remove the OEM screws on 
both sides.

Retirez les vis d’origine de 
chaque côté.

Repeat the operation on the other side and tighten all the 
screws.

Répétez l’opération avec l’autre bras et serrez toutes les vis.



13 14 15 16

18

17
Use a TFHC 6x50mm screw to 
maintain the rack on each side.

Place two 5mm thick spacers on top of the alu fixation system of the bike.

Use the M6 washers + bolts to 
maintain the screws.

19 20
Place 2 TFHC 6x45mm screws in 

the holes.

21 22

Lift the rack and place two 10mm 
spacers on the holes of the 

fender.
Utilisez une vis de chaque côté 

pour maintenir le porte paquet en 
place.

Placez 2 entretoises de 5mm sur la fixation en alu de la moto. Soulevez le porte paquet et 
placez 2 entretoises de 10mm sur 

les trous du garde boue.

Utilisez deux rondelles et écrous 
pour maintenir les vis.

Placez deux vis dans les trous de 
fixation.

Tighten the screws.

Serrez les vis.

Bring the rack back down on the 
spacers.

Replacez le porte paquet sur les 
entretoises.

Tighten the screws on each side of the bike.

Serrez les vis de chaque côté de la moto.

119
Place the 20mm spacers on each 

side of the rack.

10

Placez les entretoises de 20mm 
de chaque côté du porte paquet.

12
Place the rack on the rear fender and slide it forward to align the holes with the fixations on each side of the bike.

Placez le porte paquet sur le garde boue arrière et glissez-le vers l’avant pour aligner les trous avec les fixations 
de chaque côté de la moto.

8
Drill the holes before installing the 

rear rack.
Percez les trous avant d’installer 

le porte paquet.


